



TEST REPORT

Report No. : MAN:HL:1348008445

DATE : 14-Oct-22



UMBERTO CERAMICS INTERNATIONAL PRIVATE LIMITED
SADOLIYA GLATESHWAR ROAD OFF N H 08, TALUKA - PRANTIJ
Gujarat, PRANTIJ-383205
IN
CONTACT PERSON : MR. S. SATISH KUMAR

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

| | |
|-------------------------------|---|
| PRODUCT DESCRIPTION | PLATE COUPE-17CM-ART-ARN-A |
| COLOUR | PLAIN |
| ARTICLE NO. | AARARN000011017 |
| REFERENCE NO. | AARARN000011017 |
| SKU NO. /ITEM NO. | AARARN000011017 |
| COUNTRY OF DESTINATION | INDIA |
| COUNTRY OF ORIGIN | INDIA |
| SAMPLE RECD ON | 06-Oct-2022 |
| | TESTING PERIOD : 10-Oct-22 - 14-Oct-22 |

| TESTS | PASS | FAIL | REMARKS |
|----------------------------|------|------|---------|
| LEACHABLE LEAD AND CADMIUM | P | | |

Remarks: P=Pass

F=Fail

per pro SGS India Private Ltd.

SANDIP BHUSHAN (Tech. Manager)

Authorized Signatory

Email your Test Report Related Enquiries at Feedback.HLT@sgs.com

JOE No. : 2248803727

Page 1 of 3

Control No.:1348510917

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.



TEST REPORT

Report No. : MAN:HL:1348008445

DATE : 14-Oct-22



R E S U L T S

REQ

LEACHABLE LEAD AND CADMIUM

As specified in Annex I of council directive 84/500/EEC and Annex I & Annex II of commission directive 2005/31/EC and ref. method EN 1388-1 and 2. Analysis was performed by ICP-OES.

| | Lead (mg/L) | Cadmium (mg/L) | Volume (mL) | Depth (mm) |
|---|----------------|-------------------|----------------|---------------|
| 1 | <0.1 | <0.02 | 100 | 14.33 |
| 2 | <0.1 | <0.02 | 100 | 14.33 |
| 3 | <0.1 | <0.02 | 100 | 14.33 |

Category 1. Reference Passing Limit: Pb: 0.8 mg/dm², Cd: 0.07 mg/dm²

Remark:

Category 1: Articles which cannot be filled and articles which can be filled, the internal depth of which does not exceed 25 mm.

Category 2: Articles, not in categories 1 or 3, which can be filled.

Category 3: Cooking ware; packaging and storage vessels having a capacity of more than three litres.

Note:

- mg/dm² = milligram per decimeter square, < = less than
- mg/L = milligram per litre.
- Testing has been subcontracted to SGS Gurugram lab.
- Testing has been performed as per customer request.

***** End of Page*****

TEST REPORT

Report No. : MAN:HL:1348008445

DATE : 14-Oct-22



R E S U L T S

REQ



***** End of Report *****